VIL6-87€-008-1
:)8 3A1B)IUISaAdIY 991AI9G Jom0)sn) X JOYVYV ] 1ok 1o
Jsjesp anoA 3o83uos osesjd ‘onpoad siy; Jo AJqUIssse oy §jim wiojGoad Aue osusLiadxo nok I

d4 ‘NOISIATY

CHANAVH 10 LA TIVIN 43990y .
. HONTIM A 19VISNLayv .
LAMDO0S 40 HONTIA HONI 91/6 .

ATIINASSY 04 ATIINOTA STOOL

'SLAAHS NOTLONULLSNI
ATANASSY 10NA0¥d

Loddd
NOISNALXHTIAJAH THIDHA SP

ONI AO4Vvdvd

ATHNISSY FdODSTATAL Y3 U0 FTANVH o) JO puo OB 1940 SANID "NI S X /1-1 (7) 0m1 op1jS

(ATEWASSY AHL ASVH

TTIAA ONIHSNd ITTHM AVd FHL ONILV.LOYW) "TTANVH OLNO SAVd 4371104 IHL AAI'IS
O1 A4I50Ud NFHL YILVA HLIM AVd 4371108 AHL 40 HAISNI HL LVOD) A TdINASSV
AdODSTTIL o U0 TTANVH Y1 JO PUS 4ora 10A0 SAV YATTOU ‘NI L X ¥ (7) om3 9piIS

(dONIMVIA
qdS) "SAVTI0 D01 UVLS (7) omy Sutsn ooeld ul pjoy pue ‘A THNASSY AIODSATAL

oW U0 LAVHS AVd JATTOY 94 JO pus yoes ojuo SAVd ¥43110d 'NI L X ¥ (7) om3 ap1|S

(V HV.LIA FIS) "MTAOS GNNHL (1) ouo osn 2or]d W X THINASSY AJODSATAL 9 210935 0]

4!

€l

1

SNOLLDNYISNI A THINASSV NOISNALXAIAJAH TTADAA S¥ 7L0dAdd



PBF072 45 DEGREE HYPEREXTENSION ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1 3/8 X 3-T/4 TN BOLT oot 2
2 3/8 IN. WASHER ...t 4
3 3/8 IN. LOCK WASHER ......cooiomooioeoeeeeeeeeoeoeeoeoeeoeeeeoeeeeeeeeeee 2
4 378 INL NUT et 2
5 STAR LOCK COLLAR ..ottt 4
6 THUMBSCREW ...ttt eeeee e e eeeeeeeoeeoeeoeeoeeeeeeoeeoeeoe 1
7 PLUNGER ...ttt eee e e e oo eee e 1
8. SPACER ..ottt et 1
9. SPRING .ot 1
10. COTTER PIN ..ottt 1
1. - KINOB ..ttt et et 1
12. 2-1/2 IN. DIA. ROUND END CAP ... 2
13. 2 IN. SQ.UEND CAP oot 3
14. 1-3/4 IN. SQ.END CAP ... 1
15. I-1/2 TN SQEEND CAP oo 2
16. I-1/4 X5 ING GRIP oo 2
17. 2-1/2 X 5-1/2 IN'NON SKID STRIP oo e 2
18. PARAGLIDE STRIP ..oceoiueeeeeeseeeeeeceeeeeeeeeeees e eesses s eee s s e 1
WELDMENT/PARTS:

ITEM NAME/DESCRIPTION QTY
1. - BASE ASSEMBLY ... et eease e se s renres PB3506-1)....ceemeeeeereerererernnn. 1
2. TELESCOPE ASSEMBLY ....omoooeeeeeeeoeeo, (PB3500-1).....omeeieeerereeerran 1
3. BRACE ASSEMBLY eeeeeeeaeseestesee e s eer s (PB3503-1)....cveeeeieeeeeeeersreennns 1
4. ROLLER PAD SHAFT oo PBI251-1) e 1
5.

4 X 7IN.ROLLER PAD .....coocermmrcrecnreeernnn, (PB1946-1)......ccomnriervirernnnnrrnenes 6

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

F———— BOLT LENGTH——
BOLT LENGTH RULER:
_ 12 _ 12 _ 12 _ 12 _ 12 _ 12 _

0 1 2 3 4 5 6
______________~__________

PBF072 45 DEGREE HYPEREXTENSION ASSEMBLY INSTRUCTIONS

IMPORTANT:

. THE BODYSMITH 45 DEGREE HYPEREXTENSION SHOULD BE ASSEMBLED ON A FLAT
LEVEL SURFACE TO ASSURE ITS PROPER FUNCTION.

1. Attach two (2) 2-1/2 X 5-1/2 IN. NON SKID STRIPS to the ROUND TUBE on the BASE ASSEMBLY as
shown on drawing.

2. Insert two (2) 2-1/2 IN. DIA. ROUND END CAPS into the ends of the ROUND TUBE of the BASE
ASSEMBLY. Also insert two (2) 2 IN. SQ. END CAPS into the front end of the BASE ASSEMBLY.
(SEE DRAWING)

3. Insert one (1) 2 IN. SQ. END CAP into the end of the ANKLE CATCH TUBE of the BRACE
ASSEMBLY. (SEE DRAWING)

4, SECURELY assemble the BRACE ASSEMBLY to the BASE ASSEMBLY as shown on drawing, using
two (2) 3/8 X 3-1/4 IN. BOLTS, four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and two
(2) 3/8 IN. NUTS.

5. Assemble two (2) 4 X 7 IN. ROLLER PADS, and one (1) ROLLER PAD SHAFT to the ANKLE
CATCH TUBE of the BRACE ASSEMBLY, using two (2) STAR LOCK COLLARS. (SEE DRAWING)

6. Assemble the SPRING PIN ASSEMBLY to the SPRING PIN HOUSING on the BRACE ASSEMBLY,
using one (1) KNOB, one (1) PLUNGER, one (1) SPRING, one (1) SPACER, and one (1) COTTER PIN,
using the following steps:

Assemble the KNOB to the PLUNGER.

Insert the PLUNGER through the first hole of the HOUSING.

Slip the SPRING and the SPACER over the end of the PLUNGER. (IN THAT ORDER)
Insert the PLUNGER through the second hole of the HOUSING.

Pull back the SPACER on the PLUNGER and insert the COTTER PIN through the hole."
SEE DETAIL A ON DRAWING.

THmOUOw>

7. Insert two (2) 1-1/2 IN. SQ. END CAPS into both ends of the SPRING PIN HOUSING on the BRACE
ASSEMBLY.

8. Insert one (1) 1-3/4 IN. SQ. END CAP into the end of the TELESCOPE ASSEMBLY. (ON THE END
WITH THE HANDLE)

.o. Attach four (4) PARAGLIDE STRIPS to the end of the TELESCOPE ASSEMBLY, and four (4)
PARAGLIDE STRIPS to the inside of the BRACE ASSEMBLY END as shown on drawing (2 OF 2),
using the following steps:

e Thoroughly clean all surfaces where the paraglide strips are to be attached.

*  Remove the paper backing from the paraglide strips and firmly apply them to all shown surfaces (8
places).

10. Pull back the SPRING PIN on the BRACE ASSEMBLY and insert the TELESCOPE ASSEMBLY, and
slide it down to the desired setting.



o A

¢

MIYISENNHL

ONISNOH Nid oz_maml/ _ \l

§ @J%o aNz ‘DS NI T W TS~ avo aN3 bs .zuﬁwv\TF
A1GAN3ISSY 3SvEH -
P RO
N | 2\ \
/ ‘

=

A
\—gon

\

Y

(2) ¥3HSYM ‘NI 8/¢ _

(2) Y3IHSYMMIOOT ‘NI 8/¢ NIGWNISSY 3ovid il YIONNI
. (2) 10N °NI 8/¢ _ /l
(2) dv0 ON3 - l/ ONI¥dS
annoy vid "N N\FMN./ 5 /l S0V
L Ay @ ’ NIHSYM NI 8/¢ Nid ¥3LLOO
(2) .
dRILS QIS NON “NI 2/1—§.X &/ TN/ og ‘NI v/1-¢ X 8/¢
AVTIOD NOOTHVIS A
) avd g937109
avd ¥3T710d
, O dvd GN3 DS NI ¥#/¢-1
13VHS Gvd 931109 SRR TTETEES /ﬂ
3dNl HOLVD FIANY Q
ﬂmww ATENISSY 30V )
\\ - ilog “Ni #/i-¢ X 8/¢
dvO GN3 DS ‘NI ¢ &
MIHSYM NI 8/% di¥9 NI 6 X ¥#/L—1
ANEHWASSY Id00STT14L
dvd 441104 14vHS avd 9371109 S
(2) avd ¥3110¥

JYTI00 MOOTVIS

(2) ¥vT100 MO0TMVLS




N

\
)

| VTR,

-
——

omrr 5 PARABODY INC.

e RAMSEY, MINNESOTA

e 45" HYPEREXTENSIONs o
ASSEMBLY INSTRUCTION}™

" @D PBFO72




